i< Hdf15 18 Parts Catalogue
: anual place.com/downl oad/hyundai -forklift-truck-hdflS—lS—parts{;%ﬁo% - o e

HYLNDMAI
FORKLIFT TRUCK

Hyundai Heavy Industries Co., Lid.

'1';;:.- Download all 223 page(s) at: ManualPlace.com



http://manualplace.com/product/hyundai-forklift-truck-hdf15-18-parts-catalogue/

HYLUNDAI
FORKLIFT TRUCK

Hyundai Heavy Industries Co., Ltd.






2. a2

siEt Ho|X|o| FAE HH (HAW)S ListdC
3. el®

% H0|X 1B o RES A AlsHs HE LT
4. BEHE

azlo| BEo| sitsls £E HEE LierdLc)
5. REHH

aglel £ Eof sgtis £

Ol REIICIR D= AH| e EEof st mE s A s ot
T2 R FEe 2L E EFE HOolXo, B S22 25 #o|X|of =
oo 2| Zof| REHST oz EEZ FE5l0] BEYXE 37| 2l E ‘“6“}
&L}
®
I ] ]@
HDF 15/18

o = BEE U s ¥ B = =2F  FHE357]| Hl =
NO., PART NO. DESCRIPTION Q'TY |SERIAL NO. | REMARK
T ] T 11 K |

@ ® ® ® @

1. BEH



&
ANRE HEZo| ake LIEYLIC}
=E-X-5]
Aulo| MBEI|4E LiEbHL T}
SETQIA Fujof AIRE M £ES TUY 4 UTE HESIAD] bl
Srel et
cH{Z2
FE/MEIAG 2 EE/IHE 58 74 & EHs V& Q5= F
Z9o| Aol o] E =7| f8l =8 ZIAsigd s ot
@ M12 x 1.75 x 60(M120[&{ LEA}, x| : 1,75, Zo| : 60)
s OPT. (MEHA}2E) » HDF 15(HDF 158 &2)
« STD. (EZAFY) - HDF 18(HDF 188} &)
’

250 R H (2E%), L. H %)= 2HMHoM dTTEE 7222

TEE0 U

x| &L

A HESH(F) e d4siglo] g7 E= HFE SAE
e

Si=g

oo
o
o> ok
rr

| -

—
o4
HA

I




To customers of Hyundai

This catalog of parts describes all the details of equipment parts.
For easy location of parts, the catalog has drawings of unit parts on the left pages
and lists of parts on the right pages with a list of parts by part No. at the end of the

Indicates models adopted in this book.

2. Figure Name

book.
@
| | ]®
HDF 15/18

NO. PART NO. DESCRIPTION OF PART NAMES Q'TY |SERIAL NO. | REMARK
L1 | | LIl | | |

@ @ <) ® D
1. Model Name

Indicates names of components(device names) on the corresponding pages.

3. Number(No.)

Indicates numbers that instruct parts in the figures on the left pages.

4. Part No.

Indicates part no. corresponding to parts in the figure.

5. Part Name

Indicates part names in Korean/English letters corresponding to parts in the

figures.

6. Quantity

Indicates quantity of parts used.

1T



7. Serial No.
Indicates the serial no. of equipment,
Please refer to this to purchase right parts for equipment.

8. Remark

For parts that mandate special indications, details such as standards/options
distinction, bolt/nut naming spec. are provided to give a better understanding.
e.g.) M12 X 1,75 x 60({M12meter screw, pitch : 1.75, length : 60)

* OPT. (options) » HDF 16(HDF 15 is applied)

« STD. (standards) « HDF 18(HDF 18 is applied)

R.H. (right), L.H. (left) in the table are based on the forward direction from the
operator's seat.

No portion of this quidebook may be copied or reproduced without
permission of Hyundai Heavy Industries co., Ltd.

v



4

W
Bl
o

ujl

Ho

1
8l

toil

2 MEs

=l

|31 e AZAA 12 ojzlE

C
Hd
ofn
Jjo
%0

]

K0
0lJ
i
jijg

{H
Uj

, 0l

B

A 22 At

=
—

F

20
[y

b
o0
b

=bd

<+

T,

(m]

Hi
il
1|

...1
I

i
il

ol

ild!

EN
Hia

I-

F= iR HE2 Al

(0446) 871-1700
: (0446) 872-8364
(0446) 871-1651
. (0446) 8730400

2}

_

- &5 2d7 20lH thEe] 169

FAX
- TEL
FAX
Uzt

Al
—L.

O

el

i

=}

.?.;:_
:TL

« A/ S:TEL:

]

o)
-

1) AL A/S AR
S S FA3AL

=

7

{In
0%
<

]
=0

|




INFORMATION ON PARTS SUPPLY

It is recommended to use HYUNDAI's genuine service parts in order to maintain
your construction equipment of HYUNDAI models in good condition.

HYUNDAI's service parts have been engineered and tested for their particular job
under the strictest quality control program in order to guarantee performance of
machines sold.

These genuine parts will guarantse you enhanced performance and long life of
your machine to your full satistaction.

1. Information to be provided together when ordering parts :
1) Model specification and No. of your engine
2) The quantity of each part and part number _
3) Firm name, mailing address, orderer’s personal name, and telephone number

2. Contact officies for parts supply and inquiries
1) Service Department of HYUNDAI
« Address : 169 Daejang-ri, Soi-rmyon, Eumsung-kun, Chungbuk, Republic of
Korea ~
» Service Dept. : Tel (0446) 8711700
Fax (0446) 8728364
s Parts Supply Dept. : Tel (0446) 871~ 1651
Fax (0446) 873 - 0400

We HYUNDAI are carrying on continued researches to enhance performance
and to improve the quality of our products. The contents of this manual are
subject to change without prior notice.




FIRST EDITION
rhgd

PUBLICATION
gEA

JANUARY, 2000
200014 18

Samho Research Instilule of Technology

) Al=Ze SaH| e

Vi



2 XI(CONTENTS)

Fig. No. ) &l NAME PAGE
HIEIEL 'T'TE'/ENGINE RELATED PARTS
E0010 - QUFl oj2E o Z7) *Iﬁ% ENG!NE MOUNTING & AIH INTAKE SYSTEM" 2
0020 -« Hj7| AlAE " EXHAUST SYSTEM 4
0030 - WMZF AlAE COOLING SYSTEM 6
0040 - I A|lAE FUEL SYSTEM 8
AE|0{E! Y= ol %/STEERHNG AXLE & WHEELS
50010 th1~'z|0115’.e,' ol STEERING AXLE TS
50020 - M= FRONT WHEEL 16
50030 =2 REAR WHEEL 18
74 EEMAE /CONTROL SYSTEM
C0010 » AE|of2! 2 STEERING COLUMN S 22
C0020 - =ajo|= @ olxwe BRAKE & INCHING PEDAL 24
C0030 - 2fAim|o|s| Hig ACCELERATOR PEDAL 28
C0040 - E3jo|Z mol= BRAKE PIPING 30

FO010 - Zafel FRAME 34
F0020 - CiizE 2HE DASHBOARD & BONNET 36
FOO3O oﬂt: st | HEAD GUARD 3g
e FHE MAE/HYDRAUUC CONTROL SYSTEM
Hoo10""':'33':};"%""%:':%"%@'& - -SPOOL CONTROL VALVE 42
HOO2O L A-AE HEE W (MEie)) 4—SPOOL CONTROL VALVE(OPTION) A4

Vi



Fig. No. o 3 o NAME : PAGE
H0030 O%IEIOI-‘_*'(I) “ HYDRAULIC PIPING(I) 46

H0040 -C’g}nm]m(z) HYDRAULIC PIPING(2) . 48

HO050 - Ogrnmw( ) HYDRAULIC PIPING(3) o

HOOBO - Ogtuml#%(m HYDRAULIC PIPING(d) T e
HOO70 - aims féanzi LIFT CYLINDER 54
HO080 EJE EiattI TILT CYLINDER 56

ﬂo"mxl(-u— HIAE) / ATTACHMENT(FOR STANDARD MAST)

A0010 - -oHEIﬂIAE OUTER MAST 60
A0020 ol OjAE INNER MAST 62

AD030 -OfAE uIOI‘” IVIAST PIPING 64

A0040 -Z|ZE ‘Z’EI?i LIFT BRACKET 66

AQ0L0 - t’”EIIJHE 7 BACKREST 68

ACOBO -x3 FORK “ 70

ELOT0 -mm() ELECTRIC(1) " 74
ELO20 « &EHD) ELECTRIC(2) 76

ELO30 -« TF(3) ELECTRIC(S) 78
ELOA0 - rCiE= shdla DASH BOARD HARNESS 80
ELOBO - il ShdlA ENGINE HARNESS 82

H|ZH/ DECAL

D0010 - c& DECAL 86

TCOT0 e« olll ﬁ'—iIEI ENGINE CONNECTOR 90

TCO20 -ZbE CONVERTER | | 92

TCO30 -9t 9o = PRESSUHE OIL PUMP 94

TC040 - 29 mo|= OIL PIPES 96

IX



Fig. No o & NAME PAGE
TCO50 - 9I% INPUT 98
TCOB0 - 7lofstA 5128 GEARBOX HOUSNG 100
TCOT0 -9 HaE OlL DIPSTICK 104
TCOB0 - 7l0fiiZs AJAI(1) GEAR SHFT SYSTEM(1) 106
TCOS0 - 7|ofiis AIAR(2) GEAR SHFT SYSTEM(2) 108
Tcmb < o7 Baix| (1) REVERSING CLUTCH(1) 112
TC 10 < o 22%|(2) REVERSING CLUTCH(2) 116
Tmzo L olRE OUTPUT 118
TC130 -cimzd t')'i;i’;E'I%‘ENTIAL 120
TC140 -9 HE 2= POWER TAKE- OFF 122
TCI50 - % 2E AXLE PARTS 124
T T -
TC170 +2A 2E LOOSE PARTS 128
ozl TAIZ /ENGINE COMPONENTS
ECOT0 -+ Al2in) 8= 2 H CYLINDER HEAD & COVER 132
£C020 - Azl %;%, """"""" CYLINDER BLOCK " 134
£C030 E}orﬂ” 7101 ?ﬂolA TIMING GEAR CASE 138
ECOd0 - Zajold skeE F [QWQEEL HOUSING 142
ECOS0 -o2®W oLPAN 144
FC0B0 - 22 HE OlL PUMP 18
ECO70  » S205E, <310 IE 4 2c Y B0  CRANK SHAFT, CRANK NETAL PISTON CONN. HOD &FLYWHEEL 148
e pa MECHANISIVI g
ECO90 - 99 o ol T OlL & FUEL FILTER 152
EC100 - 29 mo|= OlL PIPE 154
EC110 = Wizt Alagl COOLING SYSTEM 156
EC120 - tH7] Al2g EXHAUST SYSTEM 18
ECT 30 YO FUEL SYSTEM 160
" ooidl FE 2 gl ENGINE FOOT & HANGER 162

X



Fig. No. 2. NAME PAGE
EC150 - 9l%4d = INJECTION PUMP 164
EC160 « ®EHFE ELECTRICAL PARTS 166
HERALRF/ OPTION PARTS

3tk Aeelal OlAE /FULL TRIPLE STAGE MAST
OPO10 - OFPE{ DRAE OUTER MAST 170
opozo -0l DlAE MIDDLE MAST 172
oposo - oluf opas INNER MAST 174
OPO4O - BEAE TolF (1) MAST PIPING(1) 176
OP050 - -OpAE u-ng(z) MAST PIPING(2) 178
OPOB0 - aqu *éafti LIFT CYLINDER 180
09070 .=z aluE Az FREE LIFT CYLINDER 182
OPOBO -alnE Hap A, 23 LIFT BRACKET, BACK REST & FORK 184
OP090 - mteiata| mojE (3-2E) ATTACHMENT PIPING(3-5POOL) 186
OP100 +Alol= #=E SIDE SHIFT 190

Aol / INDEX
cHENE 22 PART NO. INDEX 194










AIEI 022 W 27| A|2H
ENGINE MOUNTING & AIR INTAKE SYSTEM

HDF 15/18

E0010



AEl O}2E 5 E7] AlA
HDF 15/18 ENGINE MOUNTING & AIR INTAKE SYSTEM
ME | 2= W s 2 = o 2 >z o
NO. PA?T NO. TDES%RIP":?ION 3 SERIAL NO. RE}\AA—IFEK
£0010
1 | F11200010 Az ENGINE 1
2 | 201510030 EE BOLT, HEX 18 M10x30
3 | 201510025 2E BOLT, HEX 6 M10x 25
4 | 233310000 A= M | WASHER, SPRING 26 M10
5 221310001 HE I NUT, HEX 2 M10
6 | F11200021 Scf0[E HlE FLYWHEEL CENTER 1
7 | 201508025 Z2E { BOLT, HEX 8 M8 x 25
8 | 233308000 AZE| A WASHER, SPRING 19 M8
9 |201512015 =E BOLT, HEX 8 M12x25
10 | 233312000 A2 9LM WASHER, SPRING 8 M12
11 | F11200030 O{RHE] ADAPTOR 1
12 | F11200051 A COVER 1
13 |1 20C104010 ASF SCREW, POUND HEAD 2 Md > 10
14 | 233304000 ATZE O WASHER, SPRING 2 M4
15 [ F12200110 H FAN, COOLING 1
16 | F11210012 Haz BRACKET 2
17 | 231110000 H M | WASHER, PLAIN 8 M10
18 | F14300200 nf2d 2y RUBBER, MOUNTING 2
19 1201516110 Z2E BOLT, HEX 2 M16%110
20 | 233316000 AR 2LY WASHER, SPRING 2 M16
21 | 232116000 H 2 WASHER, PLAIN 2 M16
22 | FBC0100330 Z20|E PLATE 2
23 | 5261027300-02 | 4 : SHIM 6
24 | FBC0100300 U-LHE U-NUT 2
25 | 201508020 Z2E BOLT, HEX 8 MB8x20
26 | F11100531 =Ho|E PLATE, SEDIMENTOR 1
27 1201508070 =E BOLT, HEX 1 MB8x70
28 | F11240030 ojo] 2/ 52 | AIR CLEANER HOUSING 1
28 | FHC0103201 oo S2iuf He|HE | AIR CLEANER ELEMENT 1
29 | FHC0103202 ofof 2| Y2|HE | AIR CLEANER ELEMENT i OPTION
30 | 330003050 offod 2|4 MM | AIR CLEANER SENSOR 1
31 1201508015 ZE BOLT, HEX 2 M8x 15
32 | 231108000 H oM WASHER, PLAIN 2 M8
33 | F11240011 A HOSE, A/C 1
34 | F11240020 FA HOSE, AIR INTAKE 1
35 |{2C5306900 Y= CLAMP 3
36 | 205306400 gil= CLAMP 1
37 | F11210031 Bz BRACKET, ACCEL. CABLE 1
38 | 201306015 =E BOLT, HEX 2 M6x 15
39 | 233306000 AZE QLN WASHER, SPRING 2 M6
3 EQ010




| CHYZ| AJAE]
- EXHAUST SYSTEM

HDF 15/18

E0020



Hyundai Forklift Truck Hdf15 18 Parts Catalogue

Full download: http://manual place.com/download/hyundai-forklift-truck-hdf15-18-parts-catal ogue/

7] AlAE
HDF 15/18 EXHAUST SYSTEM
HE | 2 = W = - PNy pepes
NO. | PART NO. T DESCRIFEION. G |SEatiro | REMARK
E0020
1 | F11220014 ofZz MUFFLER 1
1 | F11220050 ES MUFFLER ] OPTION
2 |FAC0100140 | 2 RUBBER 4
3 | 221310001 HE NUT, HEX 2 M10
4 |FACO100150 | oM WASHER 2
5 | F11220022 mo|= PIPE :
5 | 221308000 HE NUT, HEX 6 M8
7 | 233308000 a2l obd | WASHER, SPRING 6 M8
8 | F11220033 o= PIPE, VERTICAL 1
9 | 201508030 2E BOLT, HEX 4 M8 30
10 | F11220041 Su= x5 | CLAMP ASS'Y 2
5 E0020

Thisisthe cut pages sample. Download all 223 page(s) at: M anual Place.com



http://manualplace.com/product/hyundai-forklift-truck-hdf15-18-parts-catalogue/

